
 
 

 

46 
 

3.4 Routing of Interceptors 
 
Options of possible routes of interceptors have been developed and assessed in this Section. All 
of the outlets are to be intercepted and collected wastewater is to be conveyed to Nong Bon 
WWTP which will be constructed at the site adjacent to Rama IX Park in all options. 
 
3.4.1 Comparison of Routes 
 
The following prerequisite conditions are established for selecting interceptor routes. 
 
 1)  All of the existing outlets are intercepted. 
 2)  Interceptors are laid under klongs or roads. 

3)  Outlets are connected to WWTP by shortest possible routes since the topography 
of the treatment area is almost flat. 

 
Among the above conditions, (1) is thought to be natural because all wastewater is to be 
[...]
However, outlets of existing drain pipes are under responsibility of PWD, DDS should closely 
cooperates with PWD when it closes outlets to convert the area to pump drainage area. 
 
3.7.2 Enhancement of Connection of Uncollected Wastewater to Interceptor 
 
Direct wastewater discharge to klongs in the existing treatment areas are observed at many 
places in BMA as shown in Photo 3.7.2. In interceptor sewerage system, usually wastewater 
discharged from households is collected through the existing drain pipes, intercepted at 
interceptor chambers and finally conveyed to WWTP. Water quality improvement in public 
water bodies is not realized unless wastewater is properly discharged to drain pipes. It is, 
therefore, very important to collect uncollected wastewater to realize water quality improvement 
in public water bodies. To realize complete (100 %) collection of wastewater in future, 
compulsory connection to sewerage system in a treatment area by regulations and subsidy from 
district office or BMA for the cost of house connection should be considered. In Japan there is a 
certain amount of cases that local governments subsidize a half of the connection cost or a 
one-third to a sewer user after start to use the sewerage system for one or two years. 



 
 

 

59 
 

 
 
 
 
 
 
 
 
 
  Source: JST 

Photo 3.7.2  Direct Discharge of Wastewater from Households to Klong 
 
The above enhancement of connection should be conducted by PWD with cooperation with 
DDS, the former department is currently responsible for connection between houses and drain 
pipes. 
 
3.7.3 Strengthening of Operation and Maintenance of the Existing Drainage Pipes 
 
The existing drainage pipes become a part of sewerage system once facilities proposed under 
this F/S are completed which include interceptor chambers, interceptors and a WWTP. 
Improvement of water quality of the receiving water bodies, which is the main purpose of the 
wastewater project can not be realized unless all of the sewerage system including the existing 
drainage pipes functions properly. 
 
The existing drainage pipes are under responsibility of PWD or district office, and DDS is 
responsible for construction and operation and maintenance of interceptor chambers and 
interceptors. Issues about operation and maintenance of the existing drainage pipes became 
clear through data collection and site visits for this F/S, which are shown in Table 3.7.1. 
 



 
 

 

60 
 

Table 3.7.1  Issues and Countermeasures about the Existing Drainage Pipes 
 

Category Issues Countermeasures 
Responsible 

agency 

Management of 
information about 

pipes 

Data about the drainage pipes are 
required for this F/S, but necessary 
data are not available because 
construction was very old. District 
office was forced to prepare these data. 
Sewerage inventory which is common 
in many countries including Japan is 
not prepared. Management of 
information is dependent on certain 
engineers’ memory. 

Sewerage inventory is to be prepared as 
quickly as possible, although time and 
cost are necessary.  
Electronic inventory which links to map 
information was introduced in large 
cities in Japan. This is useful tool for 
efficient management of information 
about sewerage system in Bangkok. 

PWD 

Grasp of internal 
conditions of 

pipes 

Cleaning of drainage pipes is 
conducted. However current  status of 
deterioration of pipes is yet to be 
grasped.  

There is a possibility of accident caused 
by road subsidence because of damage 
of aged or deteriorated pipes. These 
accidents can be avoided by 
countermeasures in advance if the 
status of the pipes is grasped. 
Investigation by eyes utilizing mirrors 
should be carried out to monitor 
conditions pipes. Further monitoring by 
TV camera should be carried out 
according to plan if more detail 
monitoring is necessary. 

PWD 

Flow capacity of 
pipes 

Flow capacities of the existing pipes 
are not known, although interceptors 
are designed to flow 5 DWF to 
WWTP. There is a possibility of 
spilling of storm water runoff before 
interceptor chamber even if 
interceptors are installed correctly. 

Investigate all existing drainage pipes 
of its catchment, calculate storm water 
runoff and evaluate their capacities. If 
capacity is not enough, replacement or 
construction of new pipes should be 
carried out. 

PWD 

Source: JST 

 
These issues will certainly surface as development of sewerage system proceeds. DDS should 
cope with these issues with cooperation with PWD as soon as possible.  
 



 
 

 

61 
 

4. Preliminary Design of Nong Bon WWTP 
 
4.1 Basis for Planning 
 
4.1.1 Outline of Nong Bon WWTP 
 
Outline of Nong Bon WWTP which have been selected for the Priority Project are summarized 
in Table 4.1.1. 
 

Table 4.1.1  Outlines of Nong Bon WWTP 
 

Item Value / Remark 

Serviced area 6,385 ha 
Type of collection system Combined 
Total population 265,000 for MP targeting 2040 
Treatment capacity  135,000 m3/day for MP targeting 2040 

WWTP proposed site 
Beside storm water reservoir under Monkey Cheek Project 

next to Rama IX Park (Area 3.5ha, for above ground 
facilities 1.1 ha) 

    Source: JST 

 
4.1.2 Design Wastewater Characteristics 
 
Design influent wastewater characteristics and effluent standards which are applied for Nong 
Bon WWTP are summarized in Table 4.1.2. 
 
The pollution loading of influent in the beginning of operation is expected to be considerably 
lower comparing to that expected for Master Plan of which target year is 2040 since the current 
pollution loading of the existing WWTPs in BMA is quite low due to infiltration of groundwater, 
back flow of klong water from interceptor chambers and provision of septic tanks. 
 
It takes some time for pollution loading to increase to design influent characteristics by tackling 
those problems. However, it is rather difficult to improve facilities later so as to treat wastewater, 
of which pollution lording is higher than planned design characteristics, once facilities are 
constructed. Therefore, gradual change of influent wastewater characteristics shown below are 
applied for design of Nong Bon WWTP so as to reduce excessive initial investment and at the 
same time make it possible that facilities can treat higher pollution lording in the future. 
 
 



 
 

 

62 
 

Table 4.1.2  Design Water Quality 
 

Influent characteristic 
Parameters 

2040(M/P) 2020(F/S) 
Effluent 

Standards 
pH   5.5 – 9 
Biochemical oxygen demand (BOD) 150 mg/l 100 mg/l 20 mg/l 
Suspended solids (SS) 150 mg/l 100 mg/l 30 mg/l 
Total nitrogen (T-N) 30 mg/l 20 mg/l 10 mg/l 
Nitrogen (Ammonia) - - 5 mg/l 
Total phosphorus (T-P) 8 mg/l 6 mg/l 2 mg/l 
Dissolved oxygen (DO) - - 5 mg/l 
Fat, oil and grease - - 5 mg/l 

       Source: JST 

 

4.1.3 Projected Dry Weather Flow and Design Capacity of WWTP 
 
Projected dry weather flows (DWF) from 2020 until 2040 i.e. target year of the Master Plan to 
Nong Bon WWTP are shown in Table 4.1.3. 
 

Table 4.1.3  Projected Dry Weather Flow 
 

Year 2020 2030 2040 

Daily average flow    87,100 m3/day 111,100 m3/day 133,600 m3/day 
Hourly maximum flow 174,200 m3/day 222,200 m3/day 267,200 m3/day 

Source: JST 

 
Wastewater treatment facilities of the ultimate stage are planned to be composed of three trains 
of wastewater treatment facilities each having treatment capacity of 45,000 m3/day considering 
projected flows and adequate design capacity. 
 
Civil and architecture works of all three trains will be implemented under the Priority Project 
since staged development is rather uneconomical. On the other hand, mechanical and electrical 
works of two trains will be implemented under the Priority Project to meet required capacity for 
target year of the Priority Project to reduce initial investment since phased installation of 
equipment is possible. 
 
The staged development plan and design capacity of Nong Bon WWTP together with projected 
inflow is presented in Figure 4.1.1 and Table 4.1.4. 
 



 
 

 

63 
 

0

25,000

50,000

75,000

100,000

125,000

150,000

2010 2015 2020 2025 2030 2035 2040 2045

In
flo

w
 (m

3 /d
ay

)

 
         : Projected inflow to Nong Bon WWTP 
         : Planned design capacity of Nong Bon WWTP 

Source: JST  
Figure 4.1.1  Staged Development Plan of WWTP 

 
Table 4.1.4  Design Capacity of WWTP 

 

Year Civil and Architecture 
Mechanical and 

Electrical 
Design capacity of 

WWTP 
Start – 2021 3 trains 2 trains 90,000 m3/day 

2022 – 2031 3 trains 2 + (1/2) trains 112,500 m3/day 
2032 – 2040 3 trains 3 trains 135,000 m3/day 

Source: JST 

 
4.1.4 Design Concepts and Requirements 
 
Design concepts and requirements applied for designing of Nong Bon WWTP are summarized 
below. 
 

1)  The capacity of treatment facilities is designed on the basis of daily average flow and 
at the same time hydraulic capacity of treatment facilities is designed to 
accommodate hourly maximum flow. 

2)  Nong Bon WWTP receives five times design flow in rainy day. Daily average dry 
weather flow (DWF) i.e. design flow is purified by the secondary treatment 
consisting of biological processes while two times design flow is discharged after the 
primary treatment consisting of removal of garbage and grit which are included in 

90,000m3/day 

112,500m3/day 

135,000m3/day 



 
 

 

64 
 

wastewater. Inflow exceeding three times design flow is directly discharged without 
any treatment. 

3)  Treatment processes which ensure removal of nitrogen and phosphorus are required 
to satisfy effluent standard. 

4)  Treatment processes are required to be flexible with fluctuation of pollution loading 
since expected pollution loading in the beginning of operation is considerably lower 
comparing to the design pollution loading. 

5)  Sludge generated from wastewater treatment facilities is dewatered at the site and 
transferred to Nongkaem WWTP, which is the centralized sludge treatment plant for 
sludge generated in BMA. 

6)  Consideration of landscape and pollution control against adverse impacts such as 
odor, noise and vibration is required taking into account the neighboring 
environment and designated land use of surrounding area. 

 



 
 

 

65 
 

4.2 Selection of Wastewater Treatment Process 
 
4.2.1 Nutrient Removal Process 
 
Treatment processes which ensure to remove nutrient to satisfy effluent standard are required to 
be adopted for Nong Bon WWTP. Treatment processes which enable to remove nitrogen and 
phosphorus to satisfy the level of effluent standards are shown in Table 4.2.1. 
 

Table 4.2.1  Treatment Process of Nutrient Removal 
 

Process Explanation 

Biological Nitrogen 
Removal 

Nitrogen is removed by combined processes of nitrification and denitrification. Ammonia 
nitrogen is oxidized to nitrate nitrogen and nitrite nitrogen by nitrifying bacteria such as 
Nitrosomonas and Nitrobacter in aerobic tanks. Nitrate nitrogen and nitrite nitrogen is 
deoxidized to nitrogen gas by denitrifying bacteria such as Pseudomonas, Micrococcus, 
Achromobacter and Bacilius in anoxic tanks. 

Biological Phosphorus 
Removal 

Phosphorus is removed by luxury phosphorus uptake phenomenon of activated sludge 
microbes. Microbes discharge phosphorus in anaerobic tanks and uptakes more 
phosphorus than discharged amount in the following aerobic tanks. Phosphorus 
concentration of wastewater is reduced by uptake of activated sludge microbes and 
activated sludge which contains phosphorus is removed by settling tanks. 

Physical-chemical 
Phosphorus Removal 

Phosphorus is removed by adding coagulant such as alum and ferric sulfate. Phosphorus 
turns into insoluble substance by the reaction with coagulant. Mixing coagulant with 
wastewater and flocculation is done by turbulence of aeration tanks and removal of 
insoluble substance is done by solid-liquid separation in settling tanks. 

Source: JST 

 
Biological process, which is composed of anoxic tanks, aerobic tanks and pumps which 
circulates nitrified wastewater from aerobic tanks to anoxic tanks for denitrification, is adopted 
for removal of nitrogen. 
 
Physical-chemical process is adopted for the removal of phosphorus by the following merits and 
reasons. 
 

1)  Removal efficiency of physical-chemical process is more stable than biological 
process especially on rainy day when anaerobic condition is difficult to maintain. 

2)  Physical-chemical process requires space only for dosing equipment of coagulant 
while biological process requires additional volume which is equal to approximately 
one hour of hydraulic retention time of anaerobic tanks. 

3)  Even if biological process is adopted, dosing equipment of coagulant is usually 
installed for backup of biological process since biological process becomes 



 
 

 

66 
 

frequently unstable. 
4)  Physical-chemical process is already practiced in the existing WWTPs of BWA 

(Chatuchak WWTP, Din Daeng WWTP, Nong Khaem WWTP, and Thung Khru 
WWTP). 

 
4.2.2 Alternatives of Wastewater Treatment Process 
 
There are several wastewater treatment processes which can purify wastewater to satisfy the 
level of effluent standards. Wastewater treatment processes, which can be potential alternatives 
for Nong Bon WWTP, are listed below together with newly developed technology of membrane 
bioreactor (MBR) and carrier added activated sludge process (CAASP). Other biological 
treatment processes, such as oxidation pond and aerated lagoon, are excluded from assessment 
of alternatives because these processes require huge areas for construction, which prevent them 
from being adopted for Nong Bon WWTP. Brief explanations of newly developed technologies 
are shown in Table 4.2.2. The other treatment processes are conventional and practiced 
worldwide including Thailand. 
 

- Recycled nitrification denitrification process (RNDP) 
- Oxygen activated sludge process (OASP) 
- Oxidation ditch process (OD) 
- Extended aeration process (EAP) 
- Sequencing batch reactor (SBR) 
- Membrane bioreactor (MBR) 
- Carrier added activated sludge process (CAASP) 

 
Table 4.2.2  Explanation of Newly Developed Technology 

 
Process Explanation 

Membrane bioreactor 
(MBR) 

MBR directly separates effluent from activated sludge liquid by membranes 
which are installed inside of aeration tanks. Hydraulic retention time can be 
reduced since MLSS is retained much higher from 8,000 mg/l to 15,000 mg/l 
owing to the way of solid-liquid separation. Effluent is expected to be better 
quality than those of conventional processes since effluent does not include 
suspended solid. 

Carrier added 
activated sludge 

process (CAASP) 

CAASP enables to increase concentration of nitrification bacteria in aeration 
tanks by adding carriers which contains nitrification bacteria. Hydraulic 
retention time can be reduced owing to increase of microbe. CAASP is usually 
adopted for biological nitrogen removal process since it requires longer 
hydraulic retention time and sludge retention time. Stable nitrification is 
achieved owing to nitrifying bacteria contained in carriers since carriers are 
retained in aeration tanks. 

Source: JST 



 
 

 

67 
 

Oxygen activated sludge process (OASP) is not suitable since OASP is usually adopted for 
wastewater of high organic concentration. Besides, oxidation ditch process (OD) and extended 
aeration process (EAP) are not appropriate because of its suitability for smaller scale plants and 
required area is considerably larger because of longer hydraulic retention time. Hence, oxidation 
ditch process (OD) and extended aeration process (EAP) are not suitable for Nong Bon WWTP, 
which has severe limitation for available area. 
 
Therefore, the following four alternatives of wastewater treatment process shown in Figure 
4.2.1 are compared. 
 

Process Systematic flow of wastewater treatment process 

Recycled 
Nitrification 

Denitrification 
Process (RNDP) 

 

Sequencing Batch 
Reactor (SBR) 

 

Membrane 
Bioreactor (MBR) 

 

Carrier added 
Activated Sludge 
Process (CAASP) 

 

Source: JST 

Figure 4.2.1  Systematic Flow of Alternatives 
 
4.2.3 Basic Planning of Alternatives 
 
Basic planning of wastewater treatment facilities is prepared for each alternative to compare 



 
 

 

68 
 

financial aspects including the initial investment, O&M cost and major replacement cost. Basic 
planning is conducted based on the following site conditions and assumptions. 
 

1)  There is limitation of space at the proposed site for the construction of facilities 
above the ground level. 

2)  Height of main facilities of WWTP is planned not to exceed fifteen meter above the 
ground level considering the restriction of designated land use. 

3)  Inflow level of raw wastewater to WWTP is assumed to be fifteen meter below the 
ground level. 

4)  Receiving water body of treated effluent and storm water is Klong Nong Bon. 
Effluent water level inside the WWTP is assumed to be five meter above the ground 
level considering the length of effluent pipeline. 

5)  Construction of the facilities under the ground level is avoided as much as possible 
from the view point of economical aspect. 

6)  The site for facilities which require buildings above the ground level such as lift 
pump station is reserved before placing wastewater treatment facilities. 

 
Basic planning of general layout and hydraulic profile is presented in Figure 4.2.2 for each 
alternative. As the results of layout planning, plane areas of wastewater treatment facilities for 
all alternatives are similar since those facilities are arranged to utilize available land for 
aboveground structures as efficient as possible. On the contrary, cross sections of wastewater 
treatment facilities are quite different. 
 
For RNDP, settling tanks are to be vertically placed on the aeration tanks due to the land 
restriction for aboveground facilities. And also RNDP requires deep aeration tanks, of which 
depth is 10 meter, and two-story settling tanks for space saving considering all facilities are to 
be arranged within available land. As the results, RNDP has underground structures with 
approximately 12 meter depth, which required extensive temporary works for the construction. 
 
SBR requires batch reactors to be arranged vertically in three stories. As the results, SBR has 
underground structures with approximately 14 meter depth. 
 
MBR does not require any underground structures and relatively lower aboveground structure, 
which is the major advantage compared with other alternatives for construction costs. 
 
CAASP requires settling tanks to be vertically placed on the aeration tanks as well as RNDP. 
However, CAASP can be planned with normal aeration tanks, of which depth is 5.5 meter, and 
single story settling tanks owing to the less hydraulic retention time and the lower MLSS 
concentration than those of RNDP. As the results, CAASP does not require major underground 
structure, which is the major advantage of this process.



 
 

 

69 
 

Recycled Nitrification Denitrification Process (RNDP)  

100m

  
Sequencing batch reactor (SBR)  

100m

  
Membrane bioreactor (MBR)  

100m

  
Carrier added activated sludge process (CAASP)  

100m

  
Source: JST 

Figure 4.2.2  Basic Planning of Alternatives 

Boundary only for underground 
Boundary for aboveground 
Reserved for wastewater treatment facility 
Reserved for other facilities 

Boundary only for underground 
Boundary for aboveground 
Reserved for wastewater treatment facility 
Reserved for other facilities 

Boundary only for underground 
Boundary for aboveground 
Reserved for wastewater treatment facility 
Reserved for other facilities 

Boundary only for underground 
Boundary for aboveground 
Reserved for wastewater treatment facility 
Reserved for other facilities 



 
 

 

70 
 

4.2.4 Comparison of Alternatives 
 
Comparisons of alternatives are summarized in Table 4.2.3. As the result of comparison, carrier 
added activated sludge process (CAASP) is recommended due to the following advantages. 
 

1)  Stable performance of purification of organic substances and nitrification is expected 
owing to nitrifying bacteria and microbe contained in carriers 

2)  Basically O&M technology is the same as those of RNDP and BMA is well 
accustomed to process technology. 

3)  CAASP has high flexibility on rainy day since carriers are retained in aeration tanks 
and keep microbe for purification. 

4)  Amount of carrier is adjusted according to pollution loading of influent at the start of 
operation and can be added in the future to increase to design capacity. 

5)  CAASP is the most economical in terms of Net Present Value since it requires the 
lowest investment cost and O&M cost. 

 
 



 
 

 

71 
 

Table 4.2.3 (1) Comparison of Wastewater Treatment Processes (1/2) 

 
Recycled Nitrification Denitrification process 

(RNDP) 
Sequencing Batch Reactor 

 (SBR) 

Performance 

Performance of RNDP is well proven for its 
prevailing adoption. However, RNDP requires 
proper management of control items such as 
MLSS, SRT, circulation, return sludge ratio, 
SVI, DO and sludge withdrawing to keep 
adequate performance. 

Liquid-solid separation is supposed to be stable 
since sedimentation is done by complete static 
condition. It is difficult to keep sufficient 
effluent quality stable while inflow of raw 
wastewater is largely fluctuated. 

Operation and 
maintenance 

O&M technology of RNDP is well established 
for its prevailing adoption including the 
existing WWTPs of BMA. Liquid solid 
separation in settling tanks requires careful 
attention because of relatively high MLSS 
concentration. 

O&M technology of SBR is well established 
for its prevailing adoption including the 
existing WWTPs of BMA. Control items of 
operation are fewer since SBR does not require 
circulation and return sludge.  

Flexibility to 
fluctuation of 
inflow (rainy 

day) 

RNDP has risk of carry over of activated 
sludge on rainy day because of high MLSS 
comparing to CAASP. Decline of MLSS in 
aeration tanks causes deterioration of 
purification performance. 

SBR has less flexibility since performance of 
SBR is easily affected by fluctuation of inflow. 
Extra capacity  of batch reactors is required to 
accommodate fluctuation of inflow. 

Flexibility to 
fluctuation of 

pollution 
loading 

RNDP is required to operate with lower MLSS 
in case of low pollution loading since 
considerable long ASRT causes deflocculation 
and deterioration of activated sludge and 
makes liquid-solid separation in settling tanks 
difficult 

Cycle time and withdrawing rate is flexibly 
adjusted according to pollution loading of 
inflow. Duration of aeration, mixing, settling 
and decant can also be optimized to adjust 
pollution loading from operating experiences, 
but not easy to realize. 

Aeration 
requirement 

Aeration tanks of 10m depth require for 
formulating spiral flow to supply aeration 
equally. Spiral flow is formulated by air 
current from diffusers installed in one side of 
aeration tanks. Total requirement of aeration is 
approximately 9 times wastewater inflow. 

Oxygen requirement is the lowest owing to low 
MLSS and no circulation flow. However, 
capacity of blowers is relatively larger since 
supply of air is intermittent. Total requirement 
of aeration is approximately 7 times 
wastewater inflow. 

Outline of 
design criteria 

MLSS: 4,000 mg/l 
BOD-SS loading: 0.11 kgBOD/kgMLSS/day 

HRT of aeration tank: 8.6 hours 
Hydraulic surface loading: 15 m3/m2/day 

MLSS: 2,000 mg/l 
BOD-SS loading: 0.40 kgBOD/kgMLSS/day 

Cycle: 6 times/day 
Withdrawing rate: 1/3 

Outline of 
facilities 

Anoxic tank: 15mW×8mL×10mD×12tanks 
Aerobic tank: 15mW×19mL×10mD×12tanks 
ST :7.5mW×25mL×3.5mD×2story×24tanks 

Batch reactor: 25mW×44mL×5.5mD×12tanks 

Experience in 
BMA 

Din Daeng WWTP / Bang Sue WWTP Chongnonsi WWTP / Chatuchak WWTP 

Initial 
investment 

2,473 Million Baht (109 %) 2,999 Million Baht (132 %) 

O&M cost         77.1 Million Baht/ year (102 %)          81.7 Million Baht/ year (108 %) 
Net present 

value 
3,670 Million Baht (105 %) 4,362 Million Baht (125 %) 

Evaluation 2/4 3/4 
Net preset value: Discount rate = 4% / period = 30year,  
Source: JST 

 



 
 

 

72 
 

Table 4.2.3 (2) Comparison of Wastewater Treatment Processes (2/2) 

 
Membrane Bioreactor  

(MBR) 
Carrier Added Activated Sludge Process 

(CAASP) 

Performance 

Effluent quality is stable and better than the 
other treatment processes since effluent does 
not include suspended solids. Effluent can be 
directly reused owing to quality and safety that 
majority of coliform bacteria are removed by 
membrane. 

More stable performance of purification of 
organic substances and nitrification than 
RNDP is expected under the adverse condition 
such as rainy day owing to nitrifying bacteria 
and microbe contained in carriers. 

Operation and 
maintenance 

Operation of liquid-solid separation is easy 
and stable since it is done physically by 
membrane. However, periodical washing of 
membrane and replacement of membrane 
modules are required to keep adequate 
performance of membrane. 

O&M technology of CAASP is the same as 
those of RNDP except for management of 
carrier. Operation of liquid solid separation in 
settling tanks is easier than RNDP owing to 
relatively low MLSS concentration. 

Flexibility to 
fluctuation of 
inflow (rainy 

day) 

Influence of flux rate fluctuation on effluent 
quality is almost none as long as flux rate 
remains within design value since liquid-solid 
separation is done physically. MBR can not 
treat more than flux rate and flux rate of 
membrane has physical limit. 

CAASP has high flexibility since carriers are 
retained in aeration tanks and microbe can be 
kept always for purification. Carry over of 
activated sludge on rainy day is less owing to 
low MLSS comparing to RNDP. 

Flexibility to 
fluctuation of 

pollution loading 

MBR is required to operate with lower MLSS 
in case of low pollution loading since 
considerable long ASRT causes deflocculation 
and deterioration of activated sludge and 
consume more energy for aeration. 

CAASP has high flexibility since amount of 
carrier can be adjusted according to pollution 
loading of inflow. In case of low loading, 
CAASP starts to operate with less or non 
carrier and carriers can be added later as 
loading increases. 

Aeration 
requirement 

Membrane requires washing of surface by air 
to prevent from clogging. Oxygen requirement 
is relatively high due to demand for 
endogenous respiration of high MLSS. Total 
requirement of aeration is approximately 20 
times wastewater inflow. 

Carriers need to float in order to efficiently 
contact with pollution load. Additional 
aeration is required for floating and diffusing 
carrier equally. Total requirement of aeration is 
approximately 10 times wastewater inflow. 

Outline of design 
criteria 

MLSS: 10,000 mg/l 
BOD-SS loading: 0.08 kgBOD/kgMLSS/day 

HRT of aeration tank: 4.9 hours 

MLSS: 2,000 mg/l 
BOD-SS loading: 0.37 kgBOD/kgMLSS/day 

HRT of aeration tank: 5.3 hours 
Hydraulic surface loading: 25 m3/m2/day 

Outline of 
facilities 

Bioreactor: 7.3mW×57mL×5.5mD×12tanks 
(Anoxic zone: 15mL / Aerobic zone: 42mL) 

Anoxic tank: 15mW×13mL×5.5mD×12tanks 
Aerobic tank: 15mW×17mL×5.5mD×12tanks 

ST :7.5mW×30mL×3.5mD×24tanks 
Experience in 

BMA 
None None 

Initial investment 3,898 Million Baht (172 %) 2,267 Million Baht (100 %) 
O&M cost        268.4 Million Baht/ year (355 %)         75.5 Million Baht/ year (100 %) 

Net present value 8,145 Million Baht (234 %) 3,478 Million Baht (100 %) 
Evaluation 4/4 1/4 

Net preset value: Discount rate = 4% / period = 30year,  
Source: JST 

 
 



 
 

 

73 
 

4.2.5 Cost Analysis of Alternatives 
 
Initial investment of alternatives is analyzed as shown in Figure 4.2.3. Initial cost of CAASP is 
the lowest among alternatives. Civil and architecture costs of MBR and CAASP are lower since 
volume of structures is smaller and both of them do not require underground structure because 